
 

 

 
Deep River Wastewater System 

Waterworks # 120000612 

Annual Report 

Prepared For: Town of Deep River 

 
Reporting Period of January 1st – December 31st

,
 2018 

 

Issued: Mar 19th, 2019 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 
 

This report has been prepared to meet the requirements set out in the facility ECA #1655-7P8SPE issued 
February, 26, 2009.   



 

Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
 

Table of Contents 

Facility Overview/Process Description     1      

Inlet Works………………………………………………………………………………………………………………………………………….1 

Grit Removal ............................................................................................................................................. 1 

Plant By-Pass ............................................................................................................................................. 1 

Sequencing Batch Reactors (SBR) ............................................................................................................. 1 

Disinfection ............................................................................................................................................... 2 

Coagulant Addition ................................................................................................................................... 2 

Sludge ....................................................................................................................................................... 2 

Operating Issues / Proposed Alterations, Extensions, or Replacement to Works    2 

Operations and Compliance Reliability Indices     3 

Treatment Flows     3 

Raw Flow (m3/d)……………………………………………………………………………………………………………………………..3 

Effluent Flow (m3/d)............................................................................................................................. 4 

     Raw Sewage Quality     4 

CBOD5 ................................................................................................................................................... 4 

Total Suspended Solids ......................................................................................................................... 5 

Total Phosphorus .................................................................................................................................. 5 

Total Ammonia Nitrogen ...................................................................................................................... 5 

pH.......................................................................................................................................................... 6 

Effluent Quality     6 

Effluent Quality Assurance and Control Measures Taken .................................................................... 6 

CBOD5 ................................................................................................................................................... 6 

Total Suspended Solids ......................................................................................................................... 7 

Total Phosphorus .................................................................................................................................. 8 

Total Ammonia Nitrogen ...................................................................................................................... 9 

E-coli ................................................................................................................................................... 10 

pH........................................................................................................................................................ 11 

 



 

     Acute Lethality    11 

Maintenance     12      

Major Maintenance Summary (Capital)     12 

Sludge Generation     13       

Sludge Disposal Summary – NASM Land Application ......................................................................... 13 

Annual Comparison (m3/year) ........................................................................................................... 13 

Summary of Complaints     14       

Summary of Abnormal Discharge Events     14      

Bypass/Overflows ............................................................................................................................... 14 

Spills .................................................................................................................................................... 14 

Outside Normal Operating Conditions ............................................................................................... 14 

      

     Appendixes 
     A - Performance Assessment Report 

     B - Environment Incident Reports (EIR) / Notification of  Spill/Unauthorized Deposit 

     C - Calibration Reports 

     D - Biosolids Quality Reports 

     E - NASM Land Application Report                  
 
 
 
 
 
 



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 1 

 
Facility Overview / Process Description 
 
The Deep River Sewage Treatment Plant (STP) accepts and treats the Town of Deep River’s domestic 
sewage.  The goal is to treat the sewage to produce an effluent that meets the guidelines as outlined in 
the Environmental Compliance Approval (ECA) # 1655-7P8SPE.  The treated effluent is returned into the 
Ottawa River. 
 
Inlet Works 
The sewage from the collection system accumulates into a wet well.  The wet well is equipped with two 
variable speed pumps that pump the influent into the plant.  These pumps operate alternately as duty 
and stand-by.   
 
The force main enters the plant in the basement.  The flow is then split between two sewage grinders.  
These units are equipped with by-pass piping and isolation valves for maintenance purposes. 
 
Grit Removal 
The flow is piped from the sewage grinders to a pressurized vortex grit removal unit (Tea Cup).  The grit 
is collected into the conical section of the vortex creating a slurry.  This slurry is pumped upstairs to a 
dewatering unit.  The dewatered grit is disposed into a covered dumpster and is then disposed to a local 
landfill site.  The water from the unit is drained by gravity to a process sump pump located in the 
basement.  There are isolation valves and valve by-pass for maintenance purposes. 
 
The raw sewage flow continues on to the inlet header of the Sequencing Batch Reactors (SBR’s).   
 
Plant By-Pass 
There is an elevated plant by-pass pipe connected upstream of the sewage grinder and re-connecting at 
the SBR inlet header.  The by-pass pipe rises to an elevation greater than the maximum expected head 
loss across the sewage grinders, before returning the raw sewage to the SBR.  This by-pass is designed to 
relieve high pressures in the force main.   
 
The inlet header also has an elevated overflow into the SBR tank.  Overflow ports above the maximum 
expected water level interconnect all tanks.  The last tank is connected to the decant 
equalization/chlorine contact tanks by an overflow.   
 
In the event that the sewage grinder becomes plugged, or any of the SBR inlet valves fail, plant flow is 
directed through the elevated overflow into the first SBR and proceeds in series to the decant tank/UV 
disinfection, and out of the plant.  This provides the minimum of primary treatment plus disinfection, 
adequate in emergency situations.  Emergency overflow from the pumping station would go directly to 
the bypass channel where sodium hypochlorite is added for disinfection and then to the sewer outfall. 
 
Sequencing Batch Reactors (SBR) 
There are three SBR basins.  The aeration system is a jet aeration system with dry-pit mixing pumps 
located in the basement level of the main building.  This system is positively aspirated by using positive 
displacement blowers.  There are four blowers provided for SBR aeration, one for each of the three SBR 
tanks and one for stand-by use.  The SBR’s are set on a cycle that ensures that no more than two tanks 
are in the aeration mode at the same time. 
 



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 2 

 
The decant system incorporates a floating, solids-excluding decanter.  When decanting, a decant 
butterfly valve is opened and supernatant off of the SBR is able to flow through the decanter.  When the 
decanting process is completed, the valve closes prohibiting flow.  The supernatant flows by gravity to 
the effluent equalization tank. 
 
Disinfection 
SBR by-pass disinfection is provided by UV, since the by-pass travels to the decant equalization tank the 
flow is constant enabling proper disinfection.   
 
Hypochlorite is used when the raw sewage pumping station is forced to by-pass.  The flows are directed 
into a contact chamber.  The hypochlorite is injected directly into the by-pass channel. The chlorine 
pump is a simple, single-speed metering pump. 
 
Effluent from the SBR decant, flows by gravity to the UV disinfection chamber.  This facility uses a Trojan 
3000+ system, which incorporates high intensity UV lamps.  The lamps are placed in a specially designed 
chamber.  The lamps are cleaned automatically using a proprietary wiper and acid injection system.  The 
UV radiation from the bulbs, ensure the desired effluent criteria. 
 
Coagulant Addition 
Aluminum sulfate is added to the plant in the raw sewage line leaving the teacup and before the SBR’s, 
to assist in the removal of phosphorus.  The aluminum sulfate is pumped using positive displacement, 
diaphragm-type pumps.  The chemical feed rates are based on flow. 
 
Sludge 
The Deep River Sewage Treatment Plant uses the aerobic sludge digestion process.  There are two 
blowers (one duty/one stand-by) located in the basement of the main building to provide air to the 
digester.  The sludge is pumped to a sludge holding tank where the sludge can be mixed, aerated, 
settled, decanted and then loaded for disposal. 
 
 
 
Operating Issues / Proposed Alterations, Extensions, or Replacement 
to Works 
 
There were no major operating issues at the Deep River sewage plant in 2018.  OCWA and the Town of 
Deep River are presently upgrading the SCADA system, and hope to be replacing two SBR valves, along 
with other valve and pump replacements in 2019. 

 

 

 

 



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 3 

 
Operations and Compliance Reliability Indices 

Compliance Event # of Events 

Ministry of Environment Inspections None 

Ministry of Labour Inspections None 

Non-Compliances to MECP None 

Community Complaints None 

Spills One (1) 

WSER Notifications for Non-Compliances One (1) 

Treatment Flows 

In 2018, the average daily raw flow was approx. 90% of the current design plant capacity, and the 
maximum daily raw flow was approx. 139% over capacity of the plant design of 2727 m3/d. 

Raw Flow (m3/d) 
The rated capacity based on the annual average daily raw flow exceeds 80%.  Recommendations to 
reduce this influx to the sewage plant are being addressed by the Town decreasing the Infiltration & 
Inflow problems throughout the collection system piping and the manhole levels.  This will be a long- 
term strategy to deal with the infiltration issues, along with the sub drain to try and deal with the 
ongoing water table issues also contributing to the major causes of the infiltration issues. 
 

 
 
In 2018, the average daily effluent flow was approx. 90% of the current design plant capacity, and the 
maximum daily effluent flow was approx. 139% over capacity of the plant design of 2727 m3/d. 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727

Average Daily Flow (m3/d) 2537.81 2396.53 2309.51 2952.66 3093.31 3135.51 2787.1 2186.82 2276.88 2016.88 1957.48 1743.51

Maximum Daily Flow (m3\d) 3792.63 3284.49 2868.24 3751 3529.82 3409.65 3340.29 3055.8 2675.86 2334.35 2508.97 1990.26

0

500

1000

1500

2000

2500

3000

3500

4000



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 4 

 
Effluent Flow (m3/d) 

Annual Comparison (m3) 

 

 
 
 
Raw Sewage Quality 
5 Parameter Trends for Annual Raw Sewage Quality – 2018 
 
CBOD5 (mg/L) 

 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727 2727

Average Daily Flow (m3/d) 2537.81 2396.53 2309.51 2952.66 3093.31 3135.51 2787.1 2186.82 2276.88 2016.88 1957.48 1743.51

Maximum Daily Flow (m3\d) 3792.63 3284.49 2868.24 3751 3529.82 3409.65 3340.29 3055.8 2675.86 2334.35 2508.97 1990.26

0
500

1000
1500
2000
2500
3000
3500
4000

2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017
Total Annual Flow 163594 151373 190258 178790 178326 166031 168325 130193 140144 140799 159739

0

50000

100000

150000

200000

0

20

40

60

80

100

120

140

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Average



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 5 

 
 

Total Suspended Solids (mg/L) 

 

 

Total Phosphorus (mg/L) 

 

 

Total Ammonia Nitrogen (mg/L) 

 

 

0

50

100

150

200

250

300

350

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Average

0
1
2
3
4
5
6
7
8

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Average

0

5

10

15

20

25

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Average



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 6 

 
pH (mg/L) 

 
 

Effluent Quality Assurance and Control Measures Taken 
Effluent control measures include in-house sampling and testing for operational parameters such as 
suspended solids, phosphorus, and dissolved oxygen. In-house testing provides real time results which 
are then used to enhance process and operational performance.  All in-house sampling and analysis are 
performed by certified operations staff utilizing approved methods and protocols for sampling, analysis 
and recording as specified in the Ministry’s Procedure F-10-1, “Procedures for Sampling and Analysis 
Requirements for Municipal and Private Sewage Treatment Works”, the Ministry’s publication, “Protocol 
for the Sampling and Analysis of Industrial/Municipal Wastewater” and the publication, “Standard 
Methods for the Examination of Water and Wastewater”. 
 
All final effluent samples collected during the reporting period to meet ECA sampling requirements were 
submitted to Eurofins laboratory in Ottawa for analysis.  Eurofins has been deemed accredited by the 
Canadian Association for Laboratory Accreditation (CALA), meeting strict provincial guidelines including 
an extensive quality assurance/quality control program.  By choosing this laboratory, the Ontario Clean 
Water Agency is ensuring appropriate control measures are undertaken during sample analysis.  The pH 
and temperature parameters were analyzed in the field at the time of sample collection by certified 
operators, to ensure accuracy and precision of the results obtained.  The unionized ammonia was 
calculated using the total ammonia nitrogen concentration, pH and temperature as required by the 
facility ECA.  The Deep River STP uses AquaTox Testing & Consulting Inc. for the testing of Acute 
Lethality.  It’s laboratory in Puslinch, ON is also accreditated under CALA. 

 

Effluent Quality 

CBOD5 

Compliance 

Date Exceedance of Limit Value Corrective Action 

DD-MMM-YYYY ECA Limit  25.0 mg/L 
(annual av.) 4.042 N/A 

0

2

4

6

8

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Average



Ontario Clean Water Agency – Deep River Wastewater System – 2018 Annual Report 
Rev. 0 Issued: 19-Mar-2019 P a g e  | 7 